



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

An ISO - 9001:2000 Certified Institute

TEST CERTIFICATE

000122528

Issued to :

PODDAR INDUSTRIAL CONSULTANTS,
D-14, G.K. ENCLAVE -I
DELHI - 110048

J.O.No. 903-181-1444
Reg.No. 1186257
Date 30-03-2009
GC-01 (REV-04)
Your Ref.No. -
Date 16.03.2009

Kind Attn: MR. MANISH PODDAR , -
Sample Particulars:

One sample described as Slate Stone Veneer Laminate was received.

(The sampling was not carried out by Shriram Institute for Industrial Research. The sample details provided in test certificate are based on declaration by the party.)



TEST RESULTS

S.No.	Tests	Test Value	Protocol used
1.	Density (at 23±1°C), g/cm ³	1.4	As per guidelines of ASTM D 792-91
2.	Water Absorption, % by wt.		As per guidelines of ASTM D 570-81
	i) At 23±1°C for 24 hour immersion	1.3	
	ii) Boiling water immersion for 2 hours	1.5	
3.	Flexural Strength, MPa	48	As per guidelines of ASTM C 120-90
4.	SGS Flammability (Time of ignition- 5 seconds)	Specimen does not ignite (Passes the test)	As per US Code of Federal regulations Title 16 Part 1500.44
5.	Thermal Shock Resistance (After 5 cycles)	No visible failure (Passes the test) *****	As per guidelines of ASTM C 484-93



D.O.R.: 16.03.2008
D.O.C.: 30.03.2008

pk Bhat's
AUTHORISED SIGNATORY
(EMPLOYEE CODE: 11045)